
 

 
AGENDA ITEM 7A 

 
MEETING: November 18, 2020 

TO:  Humboldt LAFCo Commissioners 

FROM:  Krystle Heaney, LAFCo Clerk/Analyst 

SUBJECT: City of Arcata Municipal Service Review and Sphere of Influence Update 
(continued from September 16, 2020 Commission meeting) 
The Commission will review and consider approving the Revised City of 
Arcata Municipal Service Review and Sphere of Influence Update.  

 
 
BACKGROUND 
The Cortese-Knox-Hertzberg Local Government Reorganization Act directs Local Agency 
Formation Commissions (LAFCos) to regularly prepare municipal service reviews (MSRs) in 
conjunction with establishing and updating each local agency’s sphere of influence 
(SOI). The legislative intent of MSRs is to proactively assess the availability, capacity, and 
[...]
The City recently conducted a water and wastewater rate study to assess the current cost of 
service and determine a rate structure that would cover current and future costs.  This was 
largely prompted by the upcoming wastewater treatment plant rehabilitation and 
replacement project that will be financed by a federal loan.  In order to qualify for the loan, 
the City must have a rate structure in place that will cover the repayment of the loan. 

Based on the rate study, the City approved a single volumetric rate structure as opposed to 
the former current three-tiered structure.  The new rates also include a 3% increase for water 
service over the next five years to account for inflation.   

Figure 7: Adopted Rate Changes for Water Service 

 

 
24 Arcata Urban Water Management Plan, 2016. Pg. 20. https://www.cityofarcata.org/DocumentCenter/View/4148  
25 Arcata Urban Water Management Plan, 2016. Pg. 23. https://www.cityofarcata.org/DocumentCenter/View/4148 
26 City of Arcata, Urban Water Management Plan 2015, Table 4-2 and Appendix E. Completed May 2016. 

 Monthly Monthly Water Use Inside City Outside City
Volume Charge per hcf $6.74 $6.74

Adopted Volume Charges – Single Volume Rate
Residential & Non-Residential Volume Charge ($/hcf)

about:blank


Chapter 5 – Services and Infrastructure  Page 25 November 2020 

 
 

Wastewater 

Arcata owns and operates a wastewater collection, treatment, and disposal system that 
serves approximately 16,800 residents27. The City’s sewer system has received metered 
wastewater from the Fieldbrook-Glendale Community Services District since 1992 for 
treatment of up to 71,200 gallons per day. The City also entirely contains Humboldt State 
University, which discharges un-metered to the City’s system. Wastewater is conveyed from 
the area within city limits, a portion of the JCWD, and from the Fieldbrook-Glendale 
Community Services District to the Arcata Wastewater Treatment Plant.  In 2018 the City 
processed 626.66 MG of wastewater and in 2019 it processed 661.99 MG28.  

The City of Arcata is committed to providing safe, responsive, and reliable wastewater 
service. In the 2018 update to the City of Arcata Sewer System Management Plan, there are 
several goals for the operation and maintenance of the wastewater system which include: 

1. Minimize sanitary sewer overflows. 

2. Prevent public health hazards. 

3. Minimize inconveniences by responsibly and effectively handling interruptions in 
service. 

4. Protect the large investment in collection systems by maintaining adequate 
capacities and extending useful life. 

5. Prevent unnecessary damage to public and private property and the environment. 

6. Use funds available for sewer operations in the most efficient manner. 

7. Convey wastewater to treatment facilities with a minimum of infiltration, inflow and 
exfiltration. 

8. Provide adequate capacity to convey peak flows. 

 
27 Arcata Wastewater Treatment Facility Improvements Project, Facility Update and Addendum. June 2016. Page 2-1. 
28 City of Arcata, Personal Communication with Environmental Compliance Department, January 30, 2020. 

Inside City Outside City
($/month) ($/month)

5/8" or 3/4" $11.52 $17.29 
1" $19.24 $28.87 

1 1/2" $38.37 $57.56 
2" $61.42 $92.13 
3" $115.24 $172.86 
4" $192.10 $288.15 
6" $384.08 $576.13 
8" $614.56 $921.84 

10” $883.52 $1,325.28 

Adopted Water Rates- Monthly Fixed 

Meter Size



Chapter 5 – Services and Infrastructure  Page 26 November 2020 

9. Perform all operations in a safe manner to avoid personal injury and property damage. 

Collection System 

The City’s sewer system consists of approximately 63 miles of pipe, ranging from 6 inches to 
22 inches in diameter, and eight sewage lift stations29.  Most of the sewer collection system 
pipes were installed in late fifties. The type of material used throughout the system is 
predominantly asbestos cement pipe with some vitrified clay pipe. In the last decade the 
City has been proactively rehabilitating the collection system via Cured In Place Pipe (CIPP) 
or complete replacement of pipe and manholes. The City budgets annually $150K to $200K 
to rehabilitate collection system and actively looking for grant opportunities to rehabilitate 
the collection system30. 

Arcata is nearly completely built-out in developable areas, and the great majority of 
capacity enhancement has to do with storm water inflow and infiltration (I/I) flows. The City 
of Arcata maintains a five-year CIP for city-wide projects including sewer capacity-related 
projects. Evaluation of Arcata’s sewer system is conducted through a computer model using 
video inspection and rating system data collected throughout the city and other service 
areas. Model scenarios are maintained for dry peak and wet weather/storm conditions. The 
dry weather flow design value is 2.3 million gallons per day (MGD) for the sanitary sewer 
system; the peak wet weather flow is 5.9 MGD. All new sewer construction in the city of Arcata 
uses these flow criteria as the design values. To-date, employing Arcata’s sewer model and 
other data sources such as video inspections and historic information, the City has developed 
a Sewer Rehabilitation Priority Plan. This document is the primary guidance for future sewer 
capacity projects, and this plan is reflected in the Arcata CIP31. 

The City of Arcata’s capital improvement program (CIP) for sewer rehabilitation and 
replacement consists of individual CIP projects that run from beginning to end and therefore 
can begin before and continue beyond a single budget cycle. Projects receive funds 
annually from the sewer use fee. The City maintains and annually updates the CIP. Projects 
listed for the City’s collection system address inflow and infiltration and mainline flow 
capacity. Additionally, the City has identified a specific need to continue to develop a 
private sewer lateral replacement program32. 

The City has also made efforts to improve laterals.  Ordinance 1461 requires laterals on 
buildings and homes over 25 years old to be inspected when sold, remodeled at $30,000 or 
more, or when 2 or more new drainage fixtures are proposed33. This will help identify any 
problems in the system and decrease the amount of infiltration from private properties into 
the City collection system.   

Treatment Facility 

The Arcata Wastewater Treatment Facility (AWTF) has been discharging to Humboldt Bay 
since 1949. The AWTF currently discharges treated wastewater to Humboldt Bay in 
conjunction with enhanced treatment occurring in the Arcata Marsh Wildlife Sanctuary 

 
29 Arcata Sewer System Management Plan. July 2012. 
30 City of Arcata, Engineering Department, Personal Communication, February 14, 2020. 
31 Arcata Sewer System Management Plan. July 2012. 
32 Arcata Sewer System Management Plan. July 2012. 
33 City of Arcata. Wastewater Page, https://www.cityofarcata.org/331/Wastewater. Accessed December 9, 2019. 

about:blank


Chapter 5 – Services and Infrastructure  Page 27 November 2020 

(AMWS), which are constructed freshwater wetlands adjacent to the treatment facility34. The 
existing AWTF facilities include headworks, primary clarifiers, oxidation ponds, treatment 
wetlands, enhancement wetlands, and chlorine disinfection. Solids removed in the primary 
clarifiers are treated in anaerobic digesters and solids drying beds. Current capacities for the 
system are summarized in Table 5. While the facility can currently accommodate average 
dry weather flow, it struggles with average wet weather flow due to I/I and rainfall in the 
treatment ponds. In 2019 the measured Dry Weather Influent flow was 1.108 MGD and the 
Wet Weather Influent Flow was 1.955 MGD35.  However, during wet weather months 
(December to April), flows reached a maximum of 9.9008 MGD which greatly exceeds plant 
capacity36.  

Table 5: AWTF Design Flow and Loads37 

Type of Flow (units) Design Capacity  

Average Annual Design Flow (MGD) 2.3 

Maximum Month Design Flow (MGD) 5.9 

Influent Average Annual BODs (PPD) 4,100 

Influent Average Annual TSS (PPD) 3,400 

Design Population 19,056 

 

The AWTF currently treats municipal wastewater to meet treatment standards and discharge 
requirements established by the North Coast Regional Water Quality Control Board (RWQCB). 
These requirements are outlined in the City's National Pollutant Discharge Elimination System 
(NPDES) permit, which was last renewed in 201938. 

The 2019 NPDES permit specifically addressed several long-term issues regarding disinfection, 
treatment units, and outfalls. Due to past compliance problems, the new permit required 
changes be made to improve wastewater treatment, protect beneficial uses, increase 
energy efficiency, and reduce chemical usage, thereby reducing the potential for permit 
violations.  

A majority of the plant’s mechanical equipment has exceeded its expected life, and major 
structures such as the headworks, clarifier and internal and external pumping stations are also 
approaching the end of their useful life. Overall, the plant assets and equipment are in fair to 
poor condition, indicating a need for a comprehensive update39. Therefore, in addition to 
current efforts to meet the conditions of the NPDES permit, ongoing projects will be required 
to rehabilitate the aging infrastructure. 

 
34 Arcata Wastewater Facility Plan. Revised July 2017. Page 2-1. 
35 City of Arcata, Environmental Compliance, Personal Communication – Email. October 21, 2020. 
36 City of Arcata, 2019 Annual Wastewater Treatment Report, Arcata Wastewater Treatment Facility. February 2020. 
37 Per 1987 Drawings. All information provided in table is sourced from Arcata Wastewater Treatment Facility 
Improvements Project, Facility Update and Addendum, Page 3-2. 
38 Arcata Wastewater Facility Plan. Revised July 2017. Page 3-1. 
39 Arcata Wastewater Facility Plan. Revised July 2017. Page 1-13.  



Chapter 5 – Services and Infrastructure  Page 28 November 2020 

The City has been working on a two phased approach to upgrade the aging AWTF.  During 
the first phase, which is anticipated to begin in FY2020-21, activities will focus on plant flow 
reconfiguration and existing plant rehabilitation.  This will include a new outfall into the 
brackish marsh, pump station rehabilitations, headworks and primary clarifier rehabilitations 
and replacements, pond treatment improvements, installation of a UV disinfection facility, 
and control facilities improvements.  Phase 2, anticipated to start in FY2021-22, will focus on 
secondary treatment additions including a new oxidation ditch and two secondary clarifiers 
as shown in Figure 8. Phase 2 will also include solids handling improvements40. The planned 
improvements will increase treatment capacity and reliability in order to meet current and 
future needs of the community. Upon completion of the project, the AWTF will be able to 
continue to process a Peak Dry Weather Flow of 2.3 MGD and a Peak Wet Weather Flow of 
5.9 MGD41. 

Updates to the AWTF, along with planned improvements to the collection system, should 
provide adequate wastewater treatment capacities for anticipated future growth in the City 
of Arcata.  

Sea Level Rise 

The AWTF is located adjacent to Arcata Bay and lies within the historic tidewater area of the 
bay.  The treatment facility and existing oxidation ponds are currently surrounded by levees 
at an elevation of 12 feet which could be raised to approximately 15 feet before needing to 
add additional material into the oxidation ponds to support higher elevations42.  

By 2050 it is projected that sea level will rise by 1.1 feet43.  This amount of sea level rise has the 
potential to impact operations at the AWTF and has been taken into consideration during 
the design process for the planned AWTF upgrades. Developed recommendations include 
that all new facilities be built at an elevation of 11.5 feet to prevent flooding during a 100-
year storm with sea level rise which is anticipated to be at an elevation of 11.05 feet44. 

With sea level rise, it is also expected that at some point in the future the existing natural 
system of oxidation and finishing ponds will no longer be able to provide treatment capacity. 
At this future time, additional treatment capacity will be needed and can be provided via a 
second oxidation ditch and third secondary clarifier at the site of the existing facility. These 
additional components will allow the full 5.9 MGD of peak wet weather flow to be treated in 
the conventional secondary treatment process and have been preliminary sited as shown in 
Figure 845.   

 

 
40 City of Arcata Predesign Report, Final May 2019. Wastewater Treatment Facilities Improvements. Prepared by Carollo.  
41 City of Arcata. Wastewater Treatment Facilities Improvements, Technical Memorandum 1 – Basis of Design, Table 1.1. 
Final, April 2019. 
42 City of Arcata, Staff Report for April 19, 2017 City Council Meeting. Receive an Update on the Wastewater Treatment 
Plant Facility Plan and Upgrade Project. . . and CEQA Environmental Review. 
43 Humboldt Bay Sea Level Rise Adaptation Planning Project: Phase 2 Report, February 2015. 
44 City of Arcata. Wastewater Treatment Facilities Improvements, Technical Memorandum 8 – Site Improvements. April 
2019. 
45 City of Arcata. Wastewater Treatment Facilities Improvements, Technical Memorandum 5 – Oxidation Ditches, 
Secondary Clarifiers, and Associated Facilities. April 2019. 



Chapter 5 – Services and Infrastructure  Page 29 November 2020 

 

 

Figure 8: Arcata Wastewater Treatment Facility Planned Upgrades (Phase 2 and Future) 



Chapter 5 – Services and Infrastructure  Page 30 November 2020 

Additional improvements include elevating existing protective levees as noted above. The 
protective levees surrounding the AWTF and oxidation pond/wetlands will be 
raised/augmented to a minimum of 14 feet (NAVD 88) within the FEMA VE zones, areas 
identified for storm driven (erosive) waves or to a minimum of 12 feet in FEMA AE zones 
surrounding all critical Plant infrastructure. These current FEMA elevations address a minimum 
of 50 years' sea level rise using probabilistic models at 0.5% probability of exceedance 
according to Ocean Protection Council 2018 estimates. 

The City of Arcata is still in the process of addressing the potential impacts of sea level rise on 
the AWTF and other low-lying areas of the City. Sea level rise planning and other coastal 
hazards will be an important component of the City’s Local Coastal Program update, which 
regulates all development within the Coastal Zone (which makes up about one-third of the 
City). The City has conducted more than 10 community meetings since 2017 to incorporate 
input on the policy and programs to respond to the future threats associated with sea level 
rise. The City is currently developing its adaptation plan, which will be adopted in the General 
Plan and implemented through related zoning ordinances. The City expects to conclude this 
long-range planning effort in the Summer of 2021. City staff will continue to monitor the effects 
of climate change and participate in regional planning efforts pertaining to sea level rise.  

Sewer Rates 

Service charges for wastewater treatment in the City are based on water consumption. There 
is a base charge of $50.51 per month and includes the first 400 cu. ft. of water.  Consumption 
in excess of 400 cu. ft. is billed at $7.75 per 100 cu. ft. A winter averaging allowance is provided 
for customers with single family residences during irrigation season.  During this time, charges 
are based on average water usage for the previous February through April46.   

As discussed under water service, the City is in the process of updating rates for water and 
wastewater services.  The adopted new wastewater rates include an 8-10% annual increase 
to account for inflation and increased cost of providing services.  

Figure 9: Adopted Rates for Wastewater Service 

  

 
46 City of Arcata. Residential Water/Sewer Service Fact Sheet – 2019/2020 Fiscal Year.  